MARCH 2005

Clean Estuary Partnership

North of Dumbarton Bridge
Copper and Nickel Site-Specific
Objectives State | mplementation
Policy Justification Report

Prepared by:

EOA, Inc.

LARRY WALKER ASSOCIATES

ASSOCIATES



Table of Contents

G1OSSATY OF ACITONYIMIS ...eeeiuiviiieeeiiiiieeeeiiiteeeeetteeeeeitteeeeettaeeeesasaeeesansaeeeeasssseeesassseesennssaeeeennnsns v
EXECULIVE SUMMATY ......iiiiiieiiiiiee et e ettt e e ettt e e ettt e e e etaeeeeesabbeeeeesasbeeeesassseeeeennnseeeesannseeeennns \%
L INEEOAUCTION ...ttt e ettt e e e et e e e e ttb e e e e esasbeeesenssbeeeeannsseaeeannseeeeennnsns 1
2. STP Section 5.2 (3), TEeIM (@) ..ceieieuriiiieeiiiiee ettt e ettt e e et e e e e retaeee e e naeeeeennnsaeaeeans 2
[...]
compliance with copper limits.

Table 14. Copper Compliance Status for All Dischargers

SHALLOW WATER DISCHARGERS ABILITY TO COMPLY:

Region 1
) FSSD GWF E 3rd St USS - Posco
WER ng’g'c AMEL | MEC [99.87% | MEC | 99.87% | MEC [99.87%
9.0 10.8 32.8 39.3 4.7 5.9
1.0 2.5 1.8 no no no no no no
1.0 3.1 2.3 no no no no no no
24 6.0 8.5 no no no no yes yes
2.4 7.4 8.5 no no no no no no
no = could not comply with AMEL
yes = could comply with AMEL
Region 2
) LGVSD Novato Petaluma Sonoma Valley
WER ng’g'c AMEL | MEC |99.87% | MEC | 99.87% | MEC [99.87%| MEC | 99.87%
25.0 31.8 11.0 37.1 6.0 10.0 12.0 15.3
1.0 2.5 2.2 no no no no no no no no
1.0 3.1 2.7 no no no no no no no no
2.4 6.0 9.9 no no no no no no no no
24 7.4 10.0 no no no no yes yes no no
no = could not comply with AMEL
yes = could comply with AMEL
SIP SSO Justification Report 22 March 2005




DEEP WATER DISCHARGERS ABILITY TO COMPLY:

Region 1
) City of Benicia Delta Diablo Dow Chemical General Chemical
WER ng’g'c AMEL | MEC | 9987% | MEC | 99.87% | MEC | 99.87% | MEC | 99.87%
27.0 26.6 16.0 18.0 25.0 58.4 5.0 5.0
1.0 2.5 3.1 no no no no no no no no
1.0 3.1 7.6 no no no no no no yes yes
24 6.0 71.0 yes yes yes yes yes yes yes yes
24 7.4 71.0 yes yes yes yes yes yes yes yes
) Martinez Refining SAM Permit GWEF Nichols Valero Refinery
WER ng’g'c AMEL | MEC | 99.87% | MEC | 99.87% | MEC | 99.87% | MEC | 99.87%
12.0 16.5 15.3 15.3 28.0 34.8 13.0 26.5
1.0 2.5 3.1 no no no no no no no no
1.0 3.1 7.6 no no no no no no no no
24 6.0 71.0 yes yes yes yes yes yes yes yes
24 7.4 71.0 yes yes yes yes yes yes yes yes
) Tesoro Refinery Conoco Phillips Morton Permit
WER ng’g'c AMEL | MEC | 9987% | MEC | 99.87% | MEC | 99.87%
20.0 18.8 20.0 344 30.5 200.0
1.0 2.5 3.1 no no no no no no
1.0 3.1 7.6 no no no no no no
24 6.0 71.0 yes yes yes yes yes no
24 7.4 71.0 yes yes yes yes yes no
no = could not comply with AMEL
yes = could comply with AMEL
Region 2
) Central Marin CCCsD Chevr Refinery Pinole-Hercules
WER ng’g'c AMEL | MEC |99.87% | MEC |99.87% | MEC | 99.87% | MEC | 99.87%
4.5 6.2 11.0 15.9 15.0 19.3 9.0 15.1
1.0 2.5 54 yes no no no no no no no
1.0 3.1 11.0 yes yes yes no no no yes no
24 6.0 85.0 yes yes yes yes yes yes yes yes
24 7.4 87.0 yes yes yes yes yes yes yes yes
) Rodeo Sanitary Rhodia Chem Vallejo San & Flood
WER ng’g'c AMEL | MEC |9987% | MEC |99.87% | MEC | 99.87%
5.0 32.8 22.0 80.4 11.8 13.2
1.0 2.5 54 yes no no no no no
1.0 3.1 11.0 yes no no no no no
24 6.0 85.0 yes yes yes yes yes yes
24 7.4 87.0 yes yes yes yes yes yes
no = could not comply with AMEL
yes = could comply with AMEL
SIP SSO Justification Report 23 March 2005




Region 3

) Burlingame DSRSD EBMUD EBDA
WER ng’g'c AMEL | MEC |9987% | MEC | 99.87% | MEC | 99.87% | MEC | 99.87%
38.0 33.1 80.0 121.4 25.9 35.8 50.0 50.9
1.0 2.5 7.4 no no no no no no no no
1.0 3.1 12.0 no no no no no no no no
24 6.0 38.0 yes yes no no yes yes no no
24 7.4 50.0 yes yes no no yes yes yes no
) Millbrae North San Mateo Pacifica SF Oceanside
WER ng’g'c AMEL | MEC | 99.87% | MEC | 99.87% | MEC | 99.87% | MEC | 99.87%
14.0 18.2 100.0 157.0 9.3 134 23.9 38.1
1.0 2.5 7.4 no no no no no no no no
1.0 3.1 12.0 no no no no yes no no no
24 6.0 38.0 yes yes no no yes yes yes no
24 7.4 50.0 yes yes no no yes yes yes yes
) SF Southeast SF Bayside Sausalito-Marin San Mateo City
WER ng’g'c AMEL | MEC |9987% | MEC | 99.87% | MEC | 99.87% | MEC | 99.87%
23.8 33.2 64.3 159.3 16.0 18.3 14.0 14.7
1.0 2.5 7.4 no no no no no no no no
1.0 3.1 12.0 no no no no no no no no
24 6.0 38.0 yes yes no no yes yes yes yes
24 7.4 50.0 yes yes no no yes yes yes yes
) SFO, WQCP SFO, Industrial SASM Tiburon
WER ng’g'c AMEL | MEC | 99.87% | MEC | 99.87% | MEC | 99.87% | MEC | 99.87%
14.8 32.8 24.5 255.0 24.0 31.1 30.0 72.8
1.0 2.5 7.4 no no no no no no no no
1.0 3.1 12.0 no no no no no no no no
24 6.0 38.0 yes yes yes no yes yes yes no
24 7.4 50.0 yes yes yes no yes yes yes no
) US Navy Tr. Island West County
WER ng’g'c AMEL | MEC | 99.87% | MEC | 99.87%
23.1 28.1 11.0 15.0
1.0 2.5 7.4 no no no no
1.0 3.1 12.0 no no yes no
24 6.0 38.0 yes yes yes yes
24 7.4 50.0 yes yes yes yes
no = could not comply with AMEL
yes = could comply with AMEL
SIP SSO Justification Report 24 March 2005




Region 4

) S SF & San Bruno
WER ng’g'c AMEL | MEC | 99.87%
32.7 29.8
1.0 2.5 1.6 no no
1.0 3.1 2.0 no no
2.8 7.0 31.0 no yes
2.8 8.7 42.0 yes yes

no = could not comply with AMEL
yes = could comply with AMEL

For nickel, the three plants examined do not exhibit compliance problems with effluent limits
derived from the existing nickel objectives. However, examination of effluent data for the full
suite of NDB dischargers reveals that potential compliance problems would exist for several
industrial dischargers. An additional consideration is that many (over 20) municipal and
industrial plants have maximum observed effluent concentrations that exceed the current
objective of 8.2 pg/L. This creates a reasonable potential determination under the SIP,
necessitating effluent limits and pollutant minimization activities. If site-specific nickel
objectives based on best available scientific information were adopted, between 7 to 15 of these
plants would not have effluent limits and would not have the incumbent pollutant minimization
responsibility.

Finally, adoption of the site-specific nickel objective may also avoid unnecessary 303(d) listings
for dissolved nickel in San Francisco Bay. With the randomized sampling design that has been
adopted by the Regional Monitoring Program, more instances of sampling results that exceed the
current nickel objective could occur. Use of the more scientifically defensible site-specific
objective would avoid unwarranted listings.

While the selected case study dischargers may be able to comply, review of the complete effluent
dataset presented above shows that 4 of 15 industries would not be able to comply, based on the
current nickel objective of 8.2 pg/L. It is apparent that industrial NPDES dischargers in
particular would be at greater risk of non-compliance for nickel.

6. SIP SECTION 5.2, ITEM (D)

The SIP justification for SSOs to address measures to comply with effluent limits is similar to
the justification required by the SIP Section 2.1 for interim effluent limits (i.e. Infeasibility
Studies). SIP Section 2.1 requires the discharger to:

a) Document that diligent efforts have been made to quantify pollutant levels in the
discharge and sources of the pollutant in the waste stream, and the results of those
efforts;

b) Document source control and/or pollution minimization efforts currently
underway or completed;

SIP SSO Justification Report 25 March 2005



c) Propose schedule for additional or future source control measures, pollution
minimization actions, or waste treatment; and
d) Demonstrate that the proposed schedule is as short as practicable.

Each of the three dischargers has completed an Infeasibility Study as part of their most recent
permit re-issuances; LGVSD in December 2003, FSSD in July 2003, and EBUMD in June 2001.
The Infeasibility Studies included the following analyses: SIP calculated final effluent limits,
review of historical plant effluent data, compliance analysis with historical data, review of
historical source control and pollution prevention activities, discussion of potential pollution
prevention actions based on sources of pollutants and treatment improvements. This SIP SSO
justification report uses to the greatest extent possible the large amount of directly pertinent
information from these prior Infeasibility Studies.

7. EXISTING TREATMENT AND SOURCE CONTROL
MEASURES

The following section presents information on each of the three representative discharger’s
wastewater treatment plant and reclamation facilities and on their source control and pollution
prevention programs. The feasibility and cost of potential additional measures required to
achieve compliance are evaluated in the subsequent section.

7.1 Las Gallinas Valley Sanitary District: Existing Wastewater Treatment
Plant and Reclamation Facilities

The LGVSD treatment plant provides secondary treatment of wastewater from domestic and
commercial sources within the northern area of the City of San Rafael. The District’s primarily
residential service area has a population of about 30,000. The treatment plant has an average dry
weather flow design capacity of 2.92 million gallons per day (MGD). There is no discharge to
Miller Creek from June 1 to October 31, as required by the District’s permit. All treated effluent
is instead stored and reused for pasture and landscape irrigation, and for maintaining water levels
in the constructed wetland and marsh areas. The treatment process consists of aerated grit
chambers, screen, primary sedimentation clarifier, twin trickling filters and intermediate
clarifiers, fixed film reactor, secondary clarifier, deep-bed filters, disinfection with chlorination
and dechlorination (dechlorination is not used during the non-discharge season).

The District has and continues to explore possible methods to improve treatment plant
performance with the goal of reducing effluent copper, nickel, and other metal concentrations.
Most of these efforts are aimed at improving solids removal through the treatment processes.
Methods that have been evaluated by the District include chemical addition at the #2 biofilter
effluent box, reconfiguration of biofilter recirculation flows to reduce hydraulic loading on the
secondary clarifier, and pilot testing of continuously backwashing sand filters. The District's new
(November 2002) Plant Superintendent is committed to continued efforts to optimize treatment
process efficiency.

The District’s Board of Directors has given approval for several capital projects and capital
equipment purchases to improve the reliability and efficiency of the LGVSD plant. Several
Capital Projects will be completed over the next three years. These include a new biofilter pump

SIP SSO Justification Report 26 March 2005



station to increase control and flexibility of loading rates, replacement filter media, and a new
plant SCADA system. The new SCADA system will enable operators to collect more precise
“real time” data and fine tune treatment processes. In addition to WWTP improvements, LGVSD
continues to invest significantly in its ongoing infiltration and inflow (I/I) program to reduce
peaks wet weather flows to the WWTP.

The District operates a wastewater reclamation project that includes a 20-acre wildlife marsh
pond, 40-acres of storage ponds, 200-acres of irrigated pasture and 3-1/2 miles of public trails. In
addition, Marin Municipal Water District (MMWD) operates a tertiary filtration water
reclamation facility located immediately adjacent to the treatment plant. MMWD treats the
District’s secondary effluent to produce tertiary disinfected recycled water, which it distributes
for a number of uses ranging from landscape irrigation to indoor second plumbing systems.
Currently, about 1180 acre-ft/yr (about 48% of the plant’s average dry weather flow) is recycled.
About 40% of annual recycled water is recycled via the Discharger’s pasture irrigation system,
and the remaining 60% is recycled via MMWD’s recycled water system. The District strives to
maximize the length of the non-discharge season beyond the minimum permit requirements
when seasonal demands allow.

LGVSD influent and effluent data for total suspended solids (TSS) and biological oxygen
demand (BOD) from November 1998 — December 2002 from during the discharge season only
(the same time period presented in the Infeasibility Study) are summarized below. These data on
conventional pollutant removals are included to address the SIP Section 5.2(3)(c) requirement to

demonstrate that the providing reasonable treatment and compliance with technology based
limits (TSS, BOD).

The statistical summary of TSS and BOD data below show that the LGVSD plant provides a
consistent and above average level of secondary treatment. Long-term average BOD and TSS
concentrations were 9.3 and 14.1 mg/L, representing 94% and 91% removals, respectively, well
above the 85% removal stipulated in the Federal secondary treatment regulations.

Table 15. LGVSD BOD and TSS Performance

E]fgﬂ(l)l]gnt Ef;];;m Ilglcl)l;a)nt Inilggnt % gg‘ll)oval % I;esnsloval
(mgL) | (mgl) | (mgl) | (mg/L)

# samples 115 298 113 110 108 90

# NDs 8 0 298 113 110 108

Average 9.3 14.1 188 198 94% 91%

Std. deviation 4.0 7.1 61.2 65.5 4% 5%

95 percentile' 17.2 28.0 308 327

99t percentile' 19.6 323 346 367

99.7" percentile' 213 35.3 372 395

Geo. mean 8.5 12.4 178 188 94% 91%

Geo. std. dev 1.56 1.70 1.44 1.39

95t percentile 20.4 35.0 364 361

99" percentile’ 26.8 48.6 456 442

99.7" percentile’ 324 60.8 533 509

Maximum 21 54 380 530

SIP SSO Justification Report 27 March 2005




7.1.1 Source Control and Pollution Prevention

LGVSD is not required to institute a Pretreatment Program because the average dry weather flow
is less than 5 MGD, and because there are no categorical dischargers or dischargers generating
greater than 25,000 gallons per day. Nonetheless, the District, beginning in 1993/94, developed a
strong pollution prevention (P2) program regulating targeted commercial facilities, educating the
public and coordinating with other local and regional programs. Copper control has been a
primary focus.

Since June 1994, the District has had an agreement with the Central Marin Sanitation Agency
(CMSA) for pollution prevention services to help implement the District’s pollution prevention
program. District staff, working with CMSA staff, participate in public education activities at
local events. District and CMSA staff have developed and purchased a display board and several
promotional items for use at these events. The District coordinates its pollution prevention
program with activities of other agencies and organizations including School Environmental
Education Docents (SEED) a non-profit, grassroots, volunteer program dedicated to youth
environmental awareness and stewardship, CMSA, North Bay Watershed Association (NBWA),
San Francisco Bay Area Pollution Prevention Program, MCSTOPPP and MMWD.

The District’s commercial facility program includes inspecting and permitting automotive
facilities, and inspecting printers, photo-processors, dentists and medical facilities. The District
has also expanded its program to contact laboratories, facilities with cooling towers and dry
cleaners.

The District’s P2 Program address potential sources of copper primarily through regulation of
automotive facilities (most of which are now zero-discharge) and of printers. The Program’s
general P2 and public outreach activities (such as discouraging use of copper-based root killers)
may also result in reductions in copper loading. It is worth noting that the Marin Municipal
Water District's (MMWD's) use of zinc orthophosphate as a water supply corrosion inhibitor (a
practice which the District opposes) is driven by MMWD’s need to comply with the Lead and
Copper rule. MMWD has made the point that any reduction in corrosion control effectiveness,
which it believes would occur if it were to switch to a non-zinc based inhibitor, could result in an
increase in copper loadings to the treatment plant.

Specific activities related to copper and nickel pollution prevention include: distributing
information on alternatives to copper sulfate root killer; distributed BAPPG’s copper sulfate root
killer brochure to plumbers, distributed letter to local retailers and plumbers about the ban of
copper-based root killer and more effective options for root control, conduct quarterly sanitary
sewer line sampling at residential and commercial areas, working with automotive facilities to
make them all zero discharge except car wash and steam cleaning facilities, and inspecting and
sampling car wash and steam cleaning facilities.

The District maintains an active Pollution Prevention Program, which seeks to leverage its
efforts by partnering with other agencies and organizations. The resources committed to public
outreach, and in particular to the elementary school education program are quite significant for a

SIP SSO Justification Report 28 March 2005



discharger of its size. The District is committed to continuing these efforts in the future.
Although P2 programs can potentially reduce the levels of toxics in the overall environment,
there are chemical and physical limitations on how low the reductions will translate to in the
effluent. In terms of immediate compliance, source control would provide no possibility of
achieving short-term compliance with the projected effluent limits. As a result, it must be judged
that additional source control activities do not provide a feasible solution for immediate
compliance with projected limits.

7.2 Fairfield-Suisun Sewer District

The Fairfield-Suisun Wastewater Treatment Plant provides tertiary level treatment of wastewater
from domestic, commercial and industrial sources within the City of Fairfield, City of Suisun
City and, by contract, some unincorporated properties in Solano County. The Discharger’s
service area currently has a population of approximately 130,000 people (2003).

The Plant has an average dry weather flow design capacity of 17.5 MGD and can treat up to
approximately 34.8 MGD during wet weather. The Plant presently treats an annual average flow
of 16.1 MGD (2000-2002), with an average dry weather flow of 14.1 MGD (total effluent, 2000-
2002). Of the total flow treated, an annual average of 14.4 MGD was discharged, with 1.7 MGD
reclaimed for agricultural irrigation.

Approximately 90% of the treated effluent is discharged to the Boynton Slough Outfall. Treated
effluent is also discharged intermittently from turnouts located on the Boynton Slough Outfall
pipeline to privately owned and managed duck ponds in the Suisun Marsh. The Solano Irrigation
District and the Department of Fish and Game determine the frequency and volume of these
discharges (primarily based on seasonal rainfall). These duck ponds are waters of the State and
United States.

Approximately 10% of the treated effluent is recycled for agricultural irrigation, landscape
irrigation, and industrial cooling through the Recycling Outfall, which discharges into irrigation
water conveyance and distribution facilities owned and operated by the Solano Irrigation District
and the Fairfield-Suisun Sewer District. The discharges of reclaimed water to land are regulated
by a separate Order, Water Reclamation Requirements Order No. 91-147, adopted by the Board
on October 16, 1991.

7.2.1 Source Control and Pollution Prevention

In addition to its pretreatment program, which regulates 11 industries and 3 groundwater
remediation sites, the District has an active pollution prevention program that has been in place
since 1992. Currently, the District considers mercury, organophosphate pesticides,
perchloroethylene, copper, nickel, lead and zinc to be pollutants of concern. Mercury has the
highest priority (A) while pesticides and perchloroethylene are assigned a B priority and the
metals are priority C. The District has implemented a variety of activities targeting these
pollutants over the years. The activities for copper and nickel are highlighted in Table 16.

SIP SSO Justification Report 29 March 2005



Table 16. Fairfield-Suisun Pollution Prevention Program Activities

Pollutant of Concern Source Control Activities

Inspections/ BMPs for vehicles service facilities, metal fabricators,
and industry; surface cleaner workshops

Copper, Nickel

Several of the activities listed above have been conducted in cooperation with other local
agencies in Vacaville, Vallejo, Fairfield and Suisun City. The District is also an active
participant and supporter of several regional groups and programs, including:

= Bay Area Pollution Prevention Group (BAPPQG)

= Bay Area Clean Water Agencies (BACWA)

= Bay Area Stormwater Management Agencies Association (BASMAA)
= North Bay Source Control Group

= Napa/ Solano Regional Environmental Public Education Group

= Solano County Environmental Management Local Task Force

= Napa/Solano Air Resource Team

The District has identified copper as a pollutant of concern and has conducted pollution
prevention targeting copper sources including corrosion of copper plumbing, root control
products, vehicle service facilities, mobile surface cleaners, and metal fabricators. Pollution
prevention activities have contributed to a 34% reduction in copper influent levels between 1992
(59 pg/L) and 2000 (39 pg/L). The District has conducted source control for most of the
common copper sources so it is not clear how much more reduction may be achieved. The
District will review its current copper pollution prevention activities and modify as needed.

7.3 East Bay Municipal Utility District

East Bay Municipal Utility District (EBMUD), Special District No. 1 Water Pollution Control
Plant provides secondary treatment of wastewater from domestic, commercial and industrial
sources from the cities of Albany, Alameda, Berkeley, Emeryville, Oakland and Piedmont, and
from the Stege Sanitary District. EBMUD’s service area has a present population of about
636,635.

The wastewater treatment process consists of odor control, grit removal, primary clarification,
high purity oxygen activated sludge, secondary clarification, disinfection, dechlorination, and
blending of primary and secondary effluent during periods of effluent flows in excess of the
secondary treatment capacity. Sludge is currently thickened, anaerobically digested and
dewatered before reuse by land application or alternative daily cover in an authorized sanitary
landfill. EBMUD discharges treated wastewater through a submerged diffuser adjacent to the
San Francisco-Oakland Bay Bridge about 5,664 feet off shore at a depth of 45 feet below mean
lower low water. Based on a study conducted by the discharger, the outfall achieves a worst case
initial dilution greater than 15:1 and a typical initial dilution of 45:1.

The treatment plant has an average dry weather flow design capacity of 120 million gallons per
day (MGD). For wet weather flows, the facility can provide partial secondary treatment up to
325 MGD. Of this, approximately 157 MGD receive primary treatment and up to 168 MGD

SIP SSO Justification Report 30 March 2005



receive secondary treatment. The plant presently discharges an annual average daily flow of 79.6
MGD.

EBMUD has a separate NPDES permit (Order No. 98-005, NPDES Permit No. CA0038440) to
regulate the discharge from its wet weather treatment facilities. These facilities provide for the
storage of wet weather sewerage and blending of primary and secondary effluent during wet
weather periods when the secondary capacity is exceeded. This Order permits the discharge of
overflows from the collection system during rainfall events greater than the 5-year design storm.
The U.S. EPA and the Board have classified EBMUD discharge as a major discharge.

In response to the listing of copper and nickel as impairing pollutants for most of the San
Francisco Bay, a coalition of dischargers, including EBMUD, believes that additional monitoring
data and scientific research may support the de-listing of these two pollutants (in 2002). These
dischargers, in conjunction with the Regional Board and through the RMP, are gathering data
towards the de-listing.

7.3.1 Source Control and Pollution Prevention

EBMUD has been a leader in Bay area pretreatment and pollution prevention activities since
1974 and has been the recipient of the U.S. EPA National First Place Award as an outstanding
pretreatment and pollution prevention program on three separate occasions (1989, 1993 and
1997). A summary of the District’s recent source control activities is provided in the 2000
EBMUD Pretreatment and Pollution Prevention Report dated February 2001.

7.3.1.1 Copper

The District has conducted a number of programs aimed at the identification and reduction of
copper sources. The District has developed the following estimates of copper sources as a
percentage of total influent loading:

Source Category % of Influent
Loading
Tap Water 58%
Commercial 22%
Other 8%
Human Waste 5%
Industrial 4%
Other Residential 3%
Total 100%

The District has monitored tap water to derive its estimates of water supply contributions of
copper. The relatively high contribution from tap water is a result of the relatively corrosive
nature of the District’s water supply from the Sierra Nevada Mountains. EBMUD’s source water
is very low in total dissolved solids since it is primarily snowmelt. It is well known that water of
this high quality is relatively aggressive and acts as an excellent solvent in an effort to dissolve
compounds and become more stable.

SIP SSO Justification Report 31 March 2005



The District has also performed sewer system monitoring to quantify copper loadings from
residential and commercial sources. Industrial monitoring has been performed under the
District’s Industrial Pretreatment and Pollution Prevention Program.

7.3.2 Completed or Ongoing Source Control and Pollutant Minimization Measures

The District has implemented the following copper source reduction and pollution minimization
actions:

= Water supply corrosion control through pH adjustment (to pH 8.8-9.0) using lime
and sodium hydroxide.

= Various activities under the Industrial Categorical Pretreatment Program,
including issuing discharge minimization permits to 86 major industrial users,
conducting approximately 3,800 discharge monitoring and inspections, and taking
enforcement actions.

= Various activities under the Commercial Pollution Prevention Program, including
issuance of approximately 1,500 pollution prevention permits to commercial
businesses (including potential copper sources such as printing shops, boatyard,
auto repair shops, vehicle washing facilities), prohibitions on discharge from
specific commercial categories and distribution of a Pollution Prevention Self-
audit Checklist.

= Distributed educational information notifying plumbing contractors and hardware
stores about the ban on copper sulfate root eradicator.

= Created a “P2 Excellence Award”, given annually to industrial and commercial
users who have demonstrated consistent compliance and innovative approaches to
pollution prevention.

= Developed and implemented a public education program focusing on industrial
and commercial entities and the general public since 1988. This outreach program
include bill inserts mailing, multi-lingual P2 brochures, public meetings, technical
workshops, meetings with trade associations, school program, Earth Day events,
Inter-agency referral program, etc.

= Coordinating the pollution prevention activities with the BAPPG, Alameda
County Green Business Program and other agencies in the Bay area.

EBMUD estimates that since 1988, the above copper source control activities have resulted in a
35 percent reduction in influent loading to the treatment plant. The estimated reduction in
effluent copper load from the EBMUD plant since 1988 has been about 15%.

It must be noted that influent reductions do not necessarily equate to reductions in effluent.
Although pollution prevention programs will eliminate the pollutants from the environment,
there are chemical and physical limitations on how low the reductions will translate to reductions
in effluent concentrations.

SIP SSO Justification Report 32 March 2005



8. POTENTIAL MEASURES AND ECONOMIC IMPACTS TO
ACHIEVE COMPLIANCE

8.1 Copper

As documented in this report, LGVSD, FSSD, and EBMUD all provide a consistent and high
level of wastewater treatment in full compliance with Federal secondary treatment requirements.
As documented in their respective Infeasibility Studies, plant operations are already highly
optimized and all there are no known plant additional optimization methodologies that would
significantly reduce effluent concentrations.